


2

Important Safety Instructions



3

ITEM NO. DESCRIPTION QTY

01 Weight Stack Frame 1

02 Front Shroud 1

03 Rear Shroud 1

04 Upper Shroud 1

05 Sleeve φ20*14.2 4
06 Baffle 62*45*25*3 2
07 Rubber Plug φ18.5*φ15*7 2
08 Guide Rod 2
09 Small Pulley 3.5" 3

010 Mount Sleeve 2
011 Rubber Mat 4
012 Selector Pin W/Coil 1
013 Plug F38 1

014 Shield Fixed Seat 8
015 Rubber Foot 2
016 Hex Head Bolt M10*70 2

017 Hex Head Bolt M10*50 1
018 Nylon Lock Nut M10 3

019 Flat Washer φ11*φ20*2 2

021 Hex Head Bolt M8*25 2
022 Flat Washer φ16*φ9*1 2

023 Spring Washer φ8 2

024 Bu on Head Cap Screw  M5*12 20

025 Top Plate 1
026 Weight Plate 17

CAGE Detail List

Parts List



4

Parts List

ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY

1 Main Frame 1 30 Aluminum Cap φ25 2

2 After Connection Frame 1 31 Bearing 6005 8

3 Ground Connection Frame 1 32 Bushing 1

4 Front Swing Frame 1 33 Hex Head Bolt M10*125 2

5 After Swing Frame 1 34 Hex Head Bolt M10*120 4

6 Pedal Support Frame 1 35 Hex Head Bolt M10*115 1

7 Bolt Frame 1 36 Hex Head Bolt M10*95 2

8 Back Pad Frame 1 37 Hex Head Bolt M10*80 2

9 Handle Frame 1 38 Hex Head Bolt M10*75 4

10 Footrest Frame 1 39 Hex Head Bolt M10*70 2

11 Telescopic Frame 1 40 Hex Head Bolt M10*50 1

12 Cable Assembly 1 41 Hex Head Bolt M10*45 4

13 Shaft φ25*165 4 42 Hex Head Bolt M10*30 4

14 Torsion Spring 1 43 Hex Head Bolt M10*25 2

15 Cushion Plate 1 44 Socket Head Cap Screw M10*25 8

16 Cover Plate 8 45 Socket Head Cap Screw M8*25 1

17 Cable Connector 1 46 Flat Head Cap Screw M10*30 4

18 Pulley 4.5" 2 47 Flat Head Cap Screw M10*25 4

19 Elliptical Tube Plug 4 48 Button Head Cap Screw M8*45 1

20 Hollow Socket 2 49 Button Head Cap Screw M6*12 2

21 Pulley 3.5" 3 50 Socket Set Screw M5*3 4

22 Rubber Foot 2 51 Nylon Lock Nut M10 22

23 Long Gloves 2 52 Nylon Lock Nut M8 1

24 Footrest Plate Rubber 1 53 Hex Thin Nut M6 2

25 Cushion Pad Ellipse Double 4 54 Flat Washer φ11*φ20*2 35

26 Small Round Cover 8 55 Flat Washer φ9*φ16*1.6 2

27 Back Cushion 1 56 Arc Washer φ10 13

28 Abdominal Pad 1 57 Spring Washer φ10 2

29 Aluminum Ring φ25 2



5

01

02

04

05

06

07

08

09

010

011

012

013

015

014

016

017

018

019

022

023

024

025

026

Exploded View

03

021

if to

do 100kg weight stack, please
remove 2 pcs of part#11 and
add 2 pcs of 5kg plates.



6

1

2

3

5

4

6
7

11

8

10

9
12

13

14

15

16

17

18

19

20 21

22

23

24

25

26

27
28

30
29

31

32

34

33

37

36

34

39

38

35
40

41

42

43

44

46

47

48

45

49

50

51
56

54

51

54

52 55

53

57

Exploded View



Measurement Guide

7



8

STEP 1

1

3

2

4

5

10

6

8

9

51 54

33 43
57

54
51

54

34

36

54

37

39

34

46

56

51

51

51

Assembly

ITEM NO. DESCRIPTION QTY ITEM NO. ITEM NO. DESCRIPTION QTY

1 Main Frame 1 34 Hex Head Bolt M10*120 4

2 After Connection Frame 1 36 Hex Head Bolt M10*95 2

3 Ground Connection Frame 1 37 Hex Head Bolt M10*80 2

4 Front Swing Frame 1 39 Hex Head Bolt M10*70 2

5 After Swing Frame 1 43 Hex Head Bolt M10*25 2

6 Pedal Support Frame 1 46 Flat Head Cap Screw M10*30 4

8 Back Pad Frame 1 51 Nylon Lock Nut M10 15

9 Handle Frame 1 54 Flat Washer φ11*φ20*2 18

10 Footrest Frame 1 56 Arc Washer φ10 11

33 Hex Head Bolt M10*125 2 57 Spring Washer φ10 2



9

STEP 2

02

04

024
010

08

025

026

011

07

012

12

Assembly

ITEM NO. DESCRIPTION QTY ITEM NO. ITEM NO. DESCRIPTION QTY

02 Front Shroud 1 012 Selector Pin W/Coil 1

04 Upper Shroud 1 024 Button Head Cap Screw  M5*12 4

07 Rubber Plug φ18.5*φ15*7 2 025 Top Plate 1

08 Guide Rod 2 026 Weight Plate 15

010 Mount Sleeve 2 12 Cable 1

011 Rubber Mat 2



10

STEP 3

28

27

15

42

51

54

47

Assembly

ITEM NO. DESCRIPTION QTY ITEM NO. ITEM NO. DESCRIPTION QTY

15 Cushion Plate 1 47 Flat Head Cap Screw M10*25 2

27 Back Cushion 1 51 Nylon Lock Nut M10 2

28 Abdominal Pad 1 54 Flat Washer φ11*φ20*2 9

42 Hex Head Bolt M10*30 4 38 Hex Head Bolt M10*75 4




	FD06.pdf
	FD06manual.pdf
	页面 3
	英文标尺.pdf
	页面 1
	页面 3
	页面 6

	CAGE-英文.pdf
	页面 1
	页面 3
	页面 6





